For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 76

2140 Tractor S/N 239,001 - 326,005

42" Deck Assembly

,,\nn\m\
e~ ava
Cj\ o A
o I 21\
Ny o \mn.-/.,// N
_”/f%_ v\ h \\ \“ _H\OJ V\5 M/HLMM””HH““_,7IVWUA/ \v
o)/ & s
h\\\\ \\\\Lﬂ-m"/\ \m“ luw.\\\\\\\\\\
Lor 7 /G R e
, E;,_/ \‘ “ mm_‘ _/ e \ S
O@e I , T
[\H\nu A A_r /7 \U\N \. \,
) (2 / -,
N o 0/ e
® 3 e —
O T
- <) \ /
/ N Arz\\ { W\ 4

/ . Jrﬂlrl \ C‘ \ \ \\v,//
, v Para =t S

e
\1 AL 7

— J_u-ﬂ-\._\_mﬁu., ¢ G AT

2} , s
) ﬁ _ “\ m & .\m_m 4

e’

o/ wg,
(\ / \ \ \_ _. o (©
/ ~
-~ raRs £ ¢ N = -
ﬁ/ [ 1 _w/ \HA / \h ,ia /mwuv \,“\ \_ = |1 f #/ w / e/ \A m \V .h@v ur
///HH/////// ~4 ,A o v R e \ m|u‘ wHum A _‘ / _ \ \l.,l v A\v ,_/Y
Y R A: lﬂ.\,_\ [ - x AA \ ] 4 — % V. r "/
,_Zamwww. ﬂ\ u,,wi“uw-mi- A7 \ x m_ ST Y e m“‘_\::-& /i_.rf
< / -
\\m“_ﬁ; \ﬁ .‘ _ \r::- = ﬁw-\ 3. .---\Wm_mfﬂmmm-u .AT
._,\ _H ) /,f\ \ } M ﬁ N

™ (@), _ﬁ

' / oy o
\ \\\ R ) ( v

)\ () m A/ | N
NUVEN ~ | u /_ Vs SN
® ® % \ ( ~€ N
Q. S’ A\lu./ " A 2 J/ m. B
,/nn/ \ N _m,m.\w rlx!immumum{#pa
\ W& ——
TN/ 3 ‘w N
_ - -v Y \ ﬁn Hﬂ __ Jm \ y 2 _%ﬂl¢ /w \H
\r h - Q - \\\\\.‘A = Fnu | ALRU /,
Amav/v _\\ 2 Ti__ ~ u, \_ //Mﬂummm 2 ,” rhﬁ u_ o/
~ N ,% A\ v”.,,v A\cw/v Awmul\\ =
CC. TN o/ N h\_"“”w ]
A,Ad\v O " A\,nw/v
mf‘m\v N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 2 of 76
42" Deck Assembly

Ref#  Part Number Qty S/P/F  Description
1 17861A 1 S  Skirt, Extension
2 17961 1 S  Skirt, Short
3 603-0181 1 S  Plate Assy, Mounting
4  603-0199 1 Handle, Tension
5 603-0200 1 S  Bracket, Front Lift
6  703-1651A 1 S Cover, LH Belt
7  703-1693 1 S  Bracket, Hinge Mtg
8 703-2182 1 S Cover, RH Belt
9  703-2559 1 Bracket, Handle Stop
10 710-0167 7 /P Bolt, Carriage, 1/4-20 x .50 Lg
11 710-0258 2 S  Screw, Hex Cap, 1/4-20 x .62 Lg GR2
12 710-3008 1 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
13  710-3021 4 /P Screw, Hex Cutting, 5/16-18 x .62 Lg
14  710-3178 3 /P Bolt, Sht Nk Carriage, 3/8-16 x .75 Lg GR5
15  711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
16  711-3256 2 /P Axle, Deck
17  711-3266 2 S  Pin, Clevis w/Ball Detent
18 711-3314 1 S Pin, Roller, 1/2 Diax 7.31 Lg
19 712-0271 7 /P Nut, Hex Sems, 1/4-20
20 712-0287 4 S Nut, Hex, 1/4-20
21 712-0431 6 S  Nut, Hex Flanged Lock, 3/8-16
22  712-3004A 1 /P Nut, Hex Flange Top Lock 5/16-18
23  712-3010 4 S Nut, Hex, 5/16-18 GR5
24 712-3048 2 S  Nut, Hex Jam, 1/2-13 GR5
25  712-3083 2 /P Nut, Hex Top Nylon Lock 1/2-13
26 714-0115 1 S Pin, Cotter, 1/8 Diax 1.0 Lg
27  715-3003 2 /P Pin, Spirol Spring, 3/16 Dia x .75 Lg
28  726-0106 1 S Cap, Speed Nut
29  731-1032 1 S  Deflector Assy, Chute (Includes Ref No. 7, 15,
28 & 32)
30 731-3005 1 /P Roller
31 732-0262 1 S  Spring, Extension, .88 OD x 6.12 Lg
32 732-0602 1 S  Spring, Torsion
33 732-3115 1 /P Spring, Extension, 1.25 OD x 8.15 Lg
34  732-3127 2 S  Spring, Compression
35 734-0973 2 /P Wheel, Deck, 5 in. Dia
36  736-0105 2 /P Washer, Bell, .380 x .88 x .062 Thk
37 736-0270 4 /P Washer, Bell, .265 x .75 x .062 Thk
38 736-0272 2 S  Washer, Flat, .510 x 1.0 x .060 Thk
39 736-0275 4 S  Washer, Flat, .34 x .68 x .062 Thk
40  738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
41  738-0507B 2 S  Bolt, Shoulder, .50 Dia x .434 Lg
42  738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
43  738-0572 2 S  Bolt, Shoulder, .375 Dia x 1.16 Lg
44  747-3172 1 S  Rod, Front Lift
45  747-3188 2 Pin, Mower Support
46  759-3731 1 Deck Assy w/Graphics
777-9192A 1 S  Graphic, Rider Danger
777-1043 1 Graphic, Man & Machine
777-9341 1 S  Graphic, Assemble Chute
47  T777-2196 1 S  Graphic, Danger

WWW.mymowerparts.com



Page 3 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

42" Spindle Assembly

\_.q A\ 3/.
NN

J

'rn\ e

-

T ) (2(@)( DT
/

\“mww
/) -

7 | L, . |

(@) wv Yo Dikoe
® @N h\ _\q 7 \\q‘.m. /” a/ﬁ /_
WG ey /™ , ~ Y (N
Ae%@ﬁ§%§A%év \tele

\\ /

- ™ ,_
UL Uy
s oo

™2

TN
29
N~

h ~ \S 4 W
®) amw_ ® N A :
- 4 / 2 N A \
JIIID” A// Ald v_ Yy wv \

'
\ o

”y \v Al\. F......m ) ¢.,;
) ¥ &

b ENOe B boo
ISP OANY
OOE®[ Ael _
T @ __m‘ @ @

,:__ ) I

WWW.mymowerparts.com

| " I )
“ < e S ST, . 4
©® ®OR X &)
B

" 4,.,., § 0 H\ A _
0 _@.\,\_e g\_u_v O ( WQ 9 mm_ A___ m V [

.
H \_r _ \h H H ﬁ..wv
@O 7Oy (
2/
®




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
42" Spindle Assembly

Page 4 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0172 1 S  Pivot Arm, Double Pulley
2 703-1387 4 S  Cup, Spindle Hdn
3  703-1650 2 /P Plate, Spindle Mtg
4  703-2463 1 S  Arm, Idler
5 710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.50 Lg GR5
6 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0 Lg GR5
7  710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0 Lg GR8
8  710-3005 6 /P Screw, Hex Cap, 3/8-16 x 1.25 Lg GR5
9 711-3171 4 S  Spacer, .755x 1.25x .44 Lg
10 712-0239 1 S  Nut, Hex Center Lock, 1/2-20
11  712-0431 7 S  Nut, Hex Flanged Lock, 3/8-16
12 712-3018 2 S Nut, Hex, 3/4-16 GRS8
13  712-3026 2 S  Nut, Hex Jam, 3/4-16 GR5
14  714-0135 2 S  Key, #91 Woodruff, 1/4 x 3/4 Hdn
15  716-3020 2 S  Snap Ring, Internal
16  721-3018 4 S Seal Oll, 1.25 x 1.874 x .25
17  732-0262 1 S  Spring, Extension, .88 OD x 6.12
18  732-3115 1 /P Spring, Extension, 1.25 OD x 8.15 Lg
19 736-0100 1 /P Washer, Flat, .531 x 1.25 x .036 Thk
20 736-0179 1 S  Washer, Flat, .531 x 1.25 x .100 Thk
21  736-0290 1 /P Washer, Flat, .63 x 1.0 x .063 Thk Hdn
22 736-3014 2 /P Washer, Flat, .781 x 2.0 x .105 Thk
23  736-0258 6 /P Washer, Flat, .385 x 1.0 x .1 35 Thk
24  737-3000 3 S  Fitting, 3/16 Drive Lube
25  741-0338 2 /P Bearing, Flange, 3/4 ID x .53 Lg
26  741-0524 2 S Bearing, Ball, .62 ID x 1.57 OD x .44 Thk
27  741-3028 4 S Cone, Bearing
28  741-3030 2 S  Spacer, Bearing
29  742-3018 2 S Blade, Low Lift, 21.20 Lg
742-3017 2 S Blade, Bagging, 21.20 Lg
30 748-3020 2 S  Spacer
31  750-0656 1 /P Spacer, Idler Brkt, .50 ID x .75 OD x 2.25 Lg
32  750-3132 1 S  Spacer, Pulley, .6351D x .98 OD x 1.25 Lg
33  754-3055A 1 S Belt, PTO, B-Section x 112.4
34  754-3073 1 S  Belt, Spindle, A-Section x 62 Lg
35 756-0627 1 S  Pulley, Flat Idler, 3.5 OD
36  756-3008 2 /P V-Pulley, 4.62 OD
37  756-3069 1 S  Pulley, Double
38  759-3226 2 S  Housing w/Cups, Spindle
39  759-3369 2 S  Kit, Shaft w/Seal
40  759-3665 2 S  Spindle Assy, Blade

WWW.mymowerparts.com



Page 5 of 76

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

6-Speed Transm

A /
. . e \@\,
| / 7
N ————— et Sttt - - T 4
;Mt?lv e 6, Aﬁﬂ: T SE— = ‘\ /mnﬂ Anv
nw\mwn{ m.m - mmu wﬁm @ 4 { \Vﬁw m
..1, rﬂh.-\ .rm“ < \ \?.M A A\m./v ,mvnwlrﬂmau, \\ \“‘ O
? § =D N\y/ e s
@& T 0o Ye? I
“ ;& / %p /&) s T T | 4/ hd/
— 2. ‘ - RN J . e~ /
B @ 2 fo ,@ A g@/ NE O 3 & . @
y & ) o o, / / - - T
HJ/ q/ o Iianm 6\/ R M//mwmmw mwmwrr\ﬁmw / .nmuww H -~ Ammv (@]
A\B ﬂm., K \:J,,,.“mw ™ rN 4 a A (ww Nu
f@é\\ / 6 2 .., O, s N A =)
!?;.,.,.r W‘ A : mmYLmMT ! )L_;' \ \\\\\ W
AJA..m/ ,.m.w \__ \_ // B / \ 7 O
V & m ,7 L V \5?5 - A_m A v\ /
W 1p,és-nﬂmmw / s_li_\ \ \ 10...;.r H ) /V 0 A & k,“\ m
& ofTAT Y
Sk, (= o7 gmm w7 /v 2
_m Nﬁw f.pze. TN muM S ™ mmww ws L ,n\ / .\ / ) NV \\h /nmm
<TG N ﬁJ\V E 71 l\l\w ﬂ, N\_.)UI/ . \\IA \ . wr //.I‘!\_ o .
’?!Wm#s&ﬂ d/ I —m.w A HAW// A _.nU VANMWIVA/CU u \ ' ; \ \ A kuaWWWWNIﬂJW ' n”d
o \ R / ,,l /_,I\ / / . | . / ke T , _ N
®/ @ .- WA O n , A 8 )
4\3 ; \ ' 4 Y ‘ % \NW\\WN/HIMM. \,.wv ru.llw.ll 7\\ : h\\w/l._/_
o L=
Aﬁ )/ IS T
& A ,
/ S G )
/ / . ~ T
SN e / / N s _ G —— . — .
\\ CoEs MVM \ - — _ﬂ \mm./v\ g ! — nm %_ AR
/ w yo wwx VA /mu”. L P (@ R V Ty e Mv AN A/@\v
P — éﬁ% 7 ® o B B
/T AN =3 ?V.. .......... ® & e —© 2
/ (()w \ 2 %Amm{ TR v\,u = N/ e
/ N ‘u_ JV,_\umﬁkﬁknuﬁmwwmn I I — ()
/ i LA\ YN N
/ // / AN A,,_/\_ ! )
A s T®
N\ X
\ .
/// / ; /
A\.j (3
N 0y



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
6-Speed Transmission

Page 6 of 76

Ref#  Part Number Qty S/P/F  Description
1 611-3008 1 Axle Assy, LH, 11.9" Lg
2 716-3015 2 Ring, Inverted Retainer
3 721-3020 2 S Seal Oll
4  741-3033A 2 S Bearing
5 716-3018 2 Ring, External Retainer
6 619-3025 1 Housing, LH, Axle
759-3746 1 Sealant, Ultra Grey, 2 0z tube
7  710-1008 16 Screw, Hex Cap Lock 3/8-16 X 1.88 Lg (Used
with transmission serial no. 005793 & above)
710-3236 16 Screw, Hex Cap Lock 3/8-16 X 1.75 Lg (Used
with transmission serial no. 005792 & below)
8 736-0213 16 /P Washer, Bell (Used with transmission serial
no. 005792 & below)
9  715-3045 4 S  Bushing, Dowel
10 619-3037 1 Housing, LH, Differential (Used with
transmission serial no. 005793 & above)
759-3746 1 Sealant, Ultra Grey, 2 0z tube
619-3008 1 Housing, LH, Differential (Transmission serial
no. 005792 & below order 619-3037 housing &
8 of 710-1008 screw)
11  710-0606 2 /P Screw, Hex Cap, 1/4-20 X 1.5 Lg
12 736-0463 5 S  Washer, Flat, .25 X .62 X .052 Thk
13  710-0788 15 /P Screw, Hex Wash TT-Tapp 1/4-20 X 1.0 Lg
14  737-3053 1 S  Plug, Magnetic, 1/2-14 NPTF
15  715-3038 2 Pin, Slotted Spring, 7/16 X 1.0 Lg
16  741-0361 3 S  Bearing, Ball
17  736-3101 1 Washer, Flat, .68 X 1.25 X .060 Thk
18  717-3353 1 Gear, 27T Drive, Sixth
19 717-3354 1 Gear, 23T Drive, Fifth
20 717-3344 1 S  Gear, 20T Drive, Fourth
21 717-3351 1 Gear, 17T Drive, Third
22  717-3352 1 Gear, 15T Drive, Second
23 717-3349 1 Shaft, Drive w/First
24  736-3123 1 S  Washer, Flat, .765 X 1.125 X .030 Thk
25  736-3122 1 Washer, Wave, .79 X.99 X .012 Thk
26  717-3347 1 Gear, 36T Bevel
27  717-3350 1 Gear, 14T Reduction
28  717-3357 1 S  Gear, 18T Shift, Sixth
29  717-3358 1 Gear, 22T Shift, Fifth
30 717-3359 1 Gear, 24T Shift, Fourth
31 717-3360 1 Gear, 27T Shift, Third
32 717-3361 1 Gear, 40T Shift, Second
33 717-3362 1 Gear, 58T Shift, First
34  750-0991 1 /P Spacer, Neutral
35 710-1180 1 Block, Differential Pinion
36  718-3029 1 Collar, LH, Shift
37  718-3030 2 Spacer, Shift Key
38  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5
39 736-0371 1 /P Washer, Flat, .343 X.875 X .062 Thk
40  718-3021 1 Arm, Key Shifter
41 750-3104  WWW.Mymower WES.@@I’EW 440 OD X .263 Lg



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

6-Speed Transmission

Page 7 of 76

Ref#  Part Number Qty S/P/F  Description
42  710-0376 1 /P Screw, Hex Cap, 5/16-18 X 1.0 Lg
43  710-0573 1 Screw, Hex Cap, 5/16-18 X 1.25 Lg GR5
44  718-3028 1 Collar, RH, Shift
45  710-3245 3 Screw, Socket Hd Cap #10-32 X 1.25 Lg
46  732-3074 1 Spring, Shift Key
47  714-3028 3 Key, Shift
48  715-3044 3 Pin, Dowel, 3/16 X 7/8 Lg
49  711-3403 1 S  Shaft, Shift
50 736-3119 1 Washer, Wave, .84 X 1.12 X .01 6 Thk
51  741-3057 3 S  Bearing, Ball, .787 X 1.85 X .551 Thk
52  717-3345 1 Gear, 44T Reduction
53  717-3346 1 Shatft, 9T Output
54  741-3037 2 S Bearing, Ball
55 710-0151 4 /P Screw, Hex Cap, 3/8-24 X 2.0 Lg
56 619-3013 2 Cover, Differential
57  736-0423 AR Washer, Flat, 1.0 X 1.56 X .010 Thk
58  736-0431 AR S  Washer, Flat, 1.0 X 1.56 X .015 Thk
59 736-0424 AR S  Washer, Flat, 1.0 X 1.56 X .020 Thk
60  736-0420 AR S  Washer, Flat, 1.0 X 1.56 X .040 Thk
61 717-1159 1 Gear, 60T Bull
62 717-1119 2 Gear, 14T Differential Side
63  717-1190 4 Block, Differential Thrust
64 717-1120 4 Gear, 10T Differential Pinion
65 717-1178 2 Shatft, Cross
66  717-1173 1 Shaft, Cross, .500 OD X 3.485 Lg
67 712-3054 4 /P Nut, Hex Lock, 3/8-24
68  710-3013 1 /P Screw, Hex Cap, 1/4-20 X .50 Lg GR5
69  736-0270 1 /P Washer, Bell, .265 X .75 X .062 Thk
70 703-2180 2 Support, Interlock Shaft
71 711-3341 1 Shatft, Interlock Shift
72  718-3020 1 Interlock, Shift
73  710-3276 2 Screw, Socket Hd Cap 1/4-20 X 1.0 Lg
74  721-3033 2 O-Ring, 1/2 ID X 5/8 OD
75 741-0862 1 /P Ball, Detent, .250 Dia
76  732-0863 1 S  Spring, Detent
77 618-3031 1 Arm Assy, Shift
78  712-3051 2 /P Nut, Hex Top Lock, 1/4-20
79  721-3029 1 S  Seal, Shift Shaft
80 761-3019 1 Drum, Brake
81  732-3077 1 Spring, Brake
82  761-3020 2 S  Shoe, Brake
83  732-0152 1 Spring, Compression
84  703-2191 1 Arm, Brake
85 618-3060 1 S  Plate, Brake
86  761-3028 1 Actuator, Brake Shoe
87  710-3262 1 Screw, Low Hd Cap 3/8-16 X .75 Lg
88  611-3009 1 Axle Assy, RH, 15.6" Lg
89 619-3024 1 Housing, RH, Axle
759-3746 1 Sealant, Ultra Grey, 2 0z tube
90 715-0129 1 /P Pin, Spirol, 1/8 Dia X .812 Lg
91 718-3036 1 Arm, Interlock Shift
92  710-0642 1 Screw, Hex Wash TT-Tapp, 1/4-20 X .75 Lg
93 716-0171

WWW. mymov?erﬁeﬁ*t%?@@m



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 8 of 76
6-Speed Transmission

Ref#  Part Number Qty S/P/F  Description
94  703-2190 2 Shim, Interlock Shaft Support .030 Thk
95 703-2189 1 Shim, Interlock Shaft Support .015 Thk

96 619-3038 1 Housing, RH, Differential (Used with
transmission serial no. 005793 & above)

759-3746 1 Sealant, Ultra Grey, 2 0z tube
619-3007 1 Housing, RH, Differential (Transmission serial
no. 005792 & below order 619-3038 housing, 8
of 710-1008 screw & 2 of 710-0642 screw)
97  727-3085 1 S  Dipstick, Oil

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 76

2140 Tractor S/N 239,001 - 326,005

Air Cylinder Housing

\‘. ‘ﬂ

\\\:.

~ES

O

AEN 7

4

&7 |

ll\

".‘ (|
m.//MA

,,.,,. ¢ ,mm. »
l

Am
,”,. f \\ w\

\
I.-.llllll\All\\

o

®

|

\AJl

(

D HEuga--HH.nHU\é
AA

&

p——

=\
/Il...lvv // \“““
4/

-/

PR \

\

N/
N

/ /

I

/
v

‘l--lll

N\

Lo
/A
7\

0/

Y

NP

\\

""’

©)-
S :IIII
////p mﬂ,

v

\ \

yan

3¢ D

AL e

o e e e

/
/

\\

Ve

Snd?

)

WWW.mymowerparts.com

\q./v



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 10 of 76
Air Cylinder Housing

Ref#  Part Number Qty S/P/F  Description
1 ME-134-5059 1 Housing, Air Cylinder
2 ME-098-6942 1 Label, Model Ident

3  ME-815-0829-04 4 Screw, Hex Head Flange, Thread Forming M8
X-1.25x16 mm M6 x1 x 16 mm 4

4 ME-821-2033 1 Screw, Flange Lock
5 ME-403-3632-02 1 Bracket, Lift

6 ME-123-1972 1 S Indicator & Cap Assy
7 ME-509-0304 1 O-Ring, Upper

8 ME-123-1970 1 Tube, Oil Fill

9 ME-509-0324 1 O-Ring, Lower

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 76

2140 Tractor S/N 239,001 - 326,005

‘“ -

m \A
\ ,,...

, 2/ _“‘mwzmwyf,,

Afacx

{

‘-=imvmmqq\
©

& o (@€
A-, \_ &) A&_v \" \

T ﬁ /

,,,, A‘“v“ @ Ol m_k

,ﬁ Vi ..-.
-~
Y :M_“ ““‘.

\\ TN e

T h

Ar_.m_\uv ‘/r\\ mﬂ/,,,v.

L

~
'm_n u“er .|

Battery, Electrical Components and Switches

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 12 of 76
Battery, Electrical Components and Switches

Ref#  Part Number Qty S/P/F  Description
1 629-3011A 1 S  Main Harness
725-0157 3 /P Tie, Self-Clinch Cable
726-0215 10 Tie, Pushmount
2  759-3476A 1 S  Key, Ignition (Set of 2)
3  710-0597 1 /P Screw, Hex Cap, 1/4-20x 1.0 Lg
4  710-0936 2 Screw, Truss Hd Tapp, #6 x .62 Lg
5 712-0271 1 /P Nut, Hex Sems, 1/4-20
6 723-3064 1 Strap, Battery Retainer (Includes Ref No. 26)
7  725-1346 1 S Nut, Ignition Switch
8  725-1347 1 /P Cap, Ignition Switch
9 725-1365 2 S  Bulb, Indicator
10  725-3443 2 Fuse, 25 Amp
11 725-1635 1 S  Battery
726-0161 3 Clip, Retainer
12 725-1648 1 S Relay
721-0342 1 S  Gasket, Silicone
13 725-3147 1 Lug, Quick Connect
14  725-3159 1 S  Hour Meter
15  725-3163 1 S Switch, Ignition
16  725-3164 1 S  Switch, Interlock (Brake)
17  725-3165 1 S Indicator, Voltage
18  725-3166 1 S  Switch, Snap Mount - Normally Closed
(Reverse)
19  725-3233 1 S  Switch, PTO
20 725-3234 1 S  Switch, Seat
21  725-3237 2 Cover, Terminal Red
22  725-3238 1 Cover, Terminal Black
23  725-3242 1 S  Adapter, PTO Harness
24  729-0207 2 Holder, Fuse
25  729-0209 2 Clip, Fuse Holder Mtg
26  732-0696 1 Hook, Wire Rectangular
27  759-3693 2 S  Bulb, Head Lamp
28  759-3749 1 /P Bolt, Battery (Set of 2)
29  759-3750 6 Cap, Battery

WWW.mymowerparts.com



Page 13 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Blower Housing

N
=
\

A\l
NN\

/”/ s

/
/
\ - ")
AN v \
””” /f:!.i|um_m Awﬂ!.., inll mwmmn!.inl ..|u 1..in/um ~cmc
,/m.u--.“a”-wx....v 7/ \V N\
& / N\
P / / N\
/ oY / \\
& Y e / \
- & \
@~ A \
B A ”m{\ j ) m.l.Lw
N g NV
<
S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Blower Housing

Page 14 of 76

Ref#  Part Number Qty S/P/F  Description
1 ME-134-5024-04 1 Housing, Blower
2 ME-821-2033 3 Screw, Hex Washer Head Locking, M6 x 1 x
16 mm
3  ME-815-0753 1 Bolt, Hex Head Cap
4  ME-191-1970 1 S  Regulator, Voltage
5 ME-815-0474 2 Screw, Hex Washer Head, Sheet Metal, 1/4-14
x 1/2
6 ME-823-0002-04 2 Screw, Pan Head Torx, M4 x .7 x 12 mm
7  ME-338-3177 1 Harness, Engine Wiring (includes Ref No. 8
thru 10)
8 ME-323-1216 1 Housing, Receptacle
9 ME-323-1604 1 Connector
10 ME-323-1585 1 Body, Connector

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 76

2140 Tractor S/N 239,001 - 326,005

Blower Wheel

A% {538
~
™ N

&
\A ,Aq, & wwx ) Al
WL

™
A S,

”Illll V\

)
>/

4 /
\ ””r.uuu. .\ L\_

\\‘

«my

.. \ ’/ ..A -W ]uuuk

A/ L. g

, AW“.- Ui}

f),

s

S N
> \.“““w — R m}
T T R )
i w_..umm””.,,.,@_
Al PN
/ 3
NS .,..\ /% N
/m,__au..// /\w - /mr %
W ,,/ Y.V//-."”.. i mww
i /:I/ _\ﬁ, ,f”‘p \
.ﬂ-uHu,

/ ‘_.vul?

\a_ //J \Zﬂu ¢ A“ © \V

WWW.mymowerparts.com



2140 Tractor S/N 239,001 - 326,005

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Blower Wheel

Page 16 of 76

Ref#  Part Number Qty S/P/F  Description
1 ME-134-5005-02 1 Wheel Assy, Blower (Includes Ref No. 2
magnets)
2 ME-134-4773 1 Gear, Ring
3 ME-775-0061 2 Pin, Alignment
4  ME-191-1456-04 1 Stator
5 ME-815-0638-01 2 Screw, Button Head Machine, M6 x 1 x 20 mm
6 ME-526-0405 1 Washer, Flat, M18
7  ME-515-0295 1 Key
8 ME-870-2060 1 Nut, Flange, M18 x 1.5 mm
9 ME-134-5006-02 1 Screen, Chaff
10 ME-718-1017 3 Screw, Hex Head Cap M6 x 1 x 1 0 mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 76

o E.J
\ / o
/4 &)
s
\‘\\ \\_J/
G

@
N O a
@®@T |
Y, ﬁﬁ
H/ T ,
iff,,;/ o A\md_ A /MW\ .
— PRNUYANS —aft\ Amww/ A nb/
.M.v A A /v b N \
N NS
, R
a“ - e

S

{24 AN

N
—\
[ man S AW B EANNY

N ~
3\

—
3.3
T~/

NN

~.
~
—.

s
{
{

” /

S ;f!iIH!qfr!.!m
N I H / > //
\f\.w.\..w_\ \X/V . A%m@,ﬂ,\ /
FAA/WX\ ’ mﬁ N
mv.AT ~WM A \H/

WWW.mymowerparts.com

2140 Tractor S/N 239,001 - 326,005

Brake and Control Pedals

== 9 A

|



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Brake and Control Pedals

Page 18 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0129 1 Shaft Assy, Brake
2 603-0133 1 Shaft Assy, Clutch
3  603-0157 1 Cam, Brake
4  603-0215 1 Return Bracket, Neutral
5 603-0216 1 S  Cam, Clutch
6 618-3060 1 S  Plate, Brake
7 703-2191 1 Arm, Brake
8 703-2376 2 Plate, Pedal Mounting
9 703-2570 1 S Pedal, Forward
10 703-2573 1 S Pedal, Brake
11  703-2582 1 S  Actuator, Reverse Switch
12 710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
13  710-0623 2 /P Screw, Hex Wash TT-Tapp 3/8-16 x .75 Lg
14  710-0796 1 /P Screw, Truss Mach Tapp, #12 x 1.5 Lg
15  710-3008 4 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
16  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75 Lg
17  711-0415 1 S Pin, Clevis, 3/8 OD x 1.62 Lg
18 711-0736 1 /P Ferrule, Adjustment
19 711-3295 1 S Pin, Clevis, 1/4 OD x 2.38 Lg
20 712-0265 4 /P Nut, Hex Sems, 5/16-18
21 712-0271 1 /P Nut, Hex Sems, 1/4-20
22  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
23  714-0104 6 S  Pin, Internal Cotter, 5/16 Dia x 1.12 Lg
24 714-0145 4 S Pin, Internal Cotter, 3/8 Dia x 1.625 Lg
25  715-0114A 3 S  Pin, Spiral Spring, 1/4 Diax 1.5 Lg
26  726-0201 2 Nut, Push Speed, 5/16 ID
27  731-3165 1 S  Lever, Park Brake
28  731-3167 1 S Pad, Reverse Pedal
29  732-0152 1 Spring, Compression
30 732-0418 1 Spring, Extension, .38 OD x 2.1 0 Lg
31 732-0463 1 S  Spring, Extension, .75 OD x 5.0 Lg
32  732-3077 1 Spring, Brake
33  732-3099 1 Spring, Compression, .50 OD x 2.23 Lg
34  732-3112 1 Spring, Torsion
35 732-3117 1 Actuator, Neutral Switch
36  735-3048 1 Pad, Forward Pedal
37  735-3049 1 S  Pad, Brake Pedal
38 736-0142 1 S  Washer, Flat, .281 x .50 x .063 Thk
39 736-0185 1 S  Washer, Flat, .406 x .75 x .063 Thk
40  738-0255 1 S  Bolt, Shoulder, .375 Dia x .181 Lg
41  741-0225 4 S  Bearing, Hex Flange
42  747-3216 1 Rod, Brake
43  747-3219 1 Rod, Park Brake Engagement
44  761-3019 1 Drum, Brake
45  761-3020 2 S  Shoe, Brake
46  761-3028 1 Actuator, Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 76

2140 Tractor S/N 239,001 - 326,005

Bulkhead, Dash Panel and Engine Controls

ARV Y
AN

NN I

AN RS SANY

ARLRRAR
RV LY
AL AN

||||| e———Y

- ARSI =Ry

e
e~

e
) V\ /, \\M““““l...// WW
- \“A\/ \
-~ / AN \\

‘ \\\\ BN 7/
L ° A

B4 Ny
h A/ mwx“m\ \.v\ .\Q/V umnv
===/ O

T \\kﬂ,\ ‘
, —~ .

m IS

u MWﬂf ﬂ/ \:_“q

N ™
\ &)
g \AF _;f

o N

e )

\_/ ;ﬁ\ \.‘kv T s \:l\\!.\r

™) PN o
- /_m_\v Ammv \/\H\.\mmmwm Ny A - _\\
oy
< &
< (9 /
_ Ahv \ \ \ ~
&\
o Y N N
@ Ammwv /A/mw
8 o
wv .m\ 4
P -
L7

|
®

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Bulkhead, Dash Panel and Engine Controls

Page 20 of 76

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-2562 1 Bulkhead, Lower
3  710-0597 6 /P Screw, Hex Cap, 1/4-20 x 1.0 Lg GR2
4  710-3217 3 /P Screw, Cross Rec Truss Hd #8-32 x .38 Lg
5 712-0142 1 /P Nut, #8-32
6 712-0397 2 S Nut, Wing w/Bell Washer, 1/4-20
7 1 Seal, Push-on Trim, 14" Lg (Order part no.
720-3024, 28" Lg & cut to fit)
8  720-3025 2 Plug, Button, 1.12 Dia
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3054 4 Nut, U-Clip, 1/4-20
11  731-3137 1 S Panel, Dash
777-1703 1 S  Graphic, Ignition Switch
12 731-3161 1 S  Knob, Throttle
13  731-3166 1 Boot, Intake
14  736-3128 4 Washer, Flat, .285 x 1.75 x .10 Thk
15  746-3049 1 S  Control, Throttle
16  746-3050A 1 S  Control, Choke
17 747-3226 1 Rod, RH Mounting
18  747-3227 1 Rod, LH Mounting
19 777-1711 1 S Label, Dash
20 726-3048 2 Nut, U-Type Speed, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 76

/ % mm. ,\ m.
/ ¢ /8 .
A A N ..,”,L\\\\\,,w,,,, Q)
2 m-mmm.n”w”/i N\
)

A@ Ve

\l/
p \

2140 Tractor S/N 239,001 - 326,005

Camshaft

ﬂVw 4 mu\n )
, ? /
by, All.hm . ; (\ o \\ /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Page 22 of 76

Camshaft
Ref#  Part Number Qty S/P/F  Description

1 ME-105-0649-01 AR Shim, Camshaft, 0.5 mm
ME-105-0649-02 AR Shim, Camshatft, 0.6 mm
ME-105-0649-03 AR Shim, Camshaft, 0.8 mm
ME-105-0649-04 AR Shim, Camshaft, 0.9 mm
ME-105-0649-05 AR Shim, Camshatft, 1.0 mm
ME-105-0649-06 AR Shim, Camshaft, 1.2 mm

2 ME-105-0719 1 Camshaft Assy Includes Ref No. 3,4 &5

3  ME-150-2304 1 Pin, Decompression

4  ME-150-2303 1 Spring, Decompression

5 ME-105-0716 1 Camgear Assy (Includes gear , flyweight shaft,

flyweight & pin)

WWW.mymowerparts.com



Page 23 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Carburetor

AN )v,..mll... \H .

a mwv ()
N /N . ~
Aﬂivyl %‘ M.A¢lllm7gv
— /JI\ANW"WU// —

w74
\Jmmﬂmm
/e

AN
Sz

WSy &
/ —y

A—

4
4 k\_m/.
/ e
( \ &
,_ o) (@)
/ \\ / .y -
\ R - 2 V)
g \ ) @ =
- / /_cim A Mw Lo -l H
// / s WII{\ p
/,, Mwmn Nu
// .:mm“\ W
\ \hnuu O
) \ /
\ / - =
// ¢ / n/ _A“hmwv \an \\ N””/ \ 2 v y
) \ N/\\ Q /Y | X ‘wvd\
a \ Ny’ ,r||\-:\---- : m A \/ /uu.l.u W\ /1 m
e ,.,, .Mﬂ \\ , m. Z “ \ \v \“ \\\\““\
7 v a -
~— \ &/ / mm,,,_\, “\\ \\“)
Ve, \ .m,. 4 . F\_ﬂ.ynuwx < \-? -y
1/ // "~ ||...VAr ’ \ \ , %
NN \ \ ®
\ /r \ ww A,...\V
\ = ( W\ E) I
> \ O A =
/ \ aa,v\ \
S/ \ 0
/ \ /
A\@y \\ // \\
SA \ /
2 X "G m \\\ T //N\- / \ A\A
Ere B\ AL M) , g @
T \/ ¥ \\ &) >~
G /
m g Mmm y




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Page 24 of 76

Carburetor
Ref#  Part Number Qty S/P/F  Description
1 ME-800-2063 2 Screw, Hex Head Cap M8 x 1.25 x 50 mm
2 ME-526-0115 2 Washer, Flat, M8
3 ME-154-2871 1 Elbow, Intake
4 1 Gasket, Intake (Included in Gasket Set)
5 1 Gasket, Insulator (Included in Gasket Set)
6 ME-146-0532 1 Insulator, Carburetor
7 1 Gasket, Insulator (Included in Gasket Set)
8 ME-152-0343 1 Clip, Link
9 ME-146-0594 1 S  Carburetor (Used on engines w/factory code
11187)
ME-146-0701 1 /P Carburetor (Used on engines w/factory code
11317)
10 1 Gasket, Air Cleaner (Included in Gasket Set)
11 ME-406-0747 1 Receptacle, Fastener
12 ME-123-2031 1 Tube, Breather
13 ME-508-1094 1 Grommet
14  ME-140-2765-02 1 Pan Assy, Air Cleaner
15 ME-140-2758 1 Duct, Air Inlet
16 ME-526-0408 1 Washer, Fender (Special)
17  ME-815-0527 1 Screw, Pan Head, Thread Forming, #10-16 x
1/2
18 ME-815-0829-04 1 Screw, Hex Head Flange, Thread Forming, M8
x 1.25 x 16 mm
19 ME-815-0816-01 2 Screw, Hex Head, Thread Forming, M6 x 1 x
90 mm
20 ME-740-1004 2 Washer, Flat, M6
21  ME-145-0694 1 Support, Carburetor
22  ME-140-2536-05 1 Seal, Air Cleaner Spacer .625
23  ME-140-2748 1 S  Wrapper, Air Filter
24  ME-140-2672 1 S  Filter, Air
25 ME-140-2674-01 1 Cover, Air Filter
26  ME-865-0029 1 Nut, Wing, 1/4-20
27  ME-140-2749 1 Cover, Air Cleaner
28  ME-406-0749 1 Washer, Nylon (Special)
29 ME-406-0750 1 Retainer
30 ME-406-0751 1 Spring
31 ME-406-0748 1 Fastener, 1/4 Turn
ME-140-1441 1 Gasket Set

WWW.mymowerparts.com



Page 25 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Clutch and Neutral Linkage

st

{

10 / @

. | 8 \v.\\\ = )

@ ..“ o 5 e
§- T YRR R Y
c R SR el
pa VA S ?
RN R R
oM N8\ X ]
K / \ / \® /”” )

r,nﬂ // A

,ﬁmw //
mwvllﬂl . = N A
Al .,
o AN TN \ \
T W, [ QR L
LﬁX\..\mwm..!\.i‘ iv
y , \ v

\

¥

N
ol

S it T

J
~ L\ !

N & A
NS
N

P i

—

\ iy

WWW.mymowerparts.com

i/
7
K

J
.“m-, i ™ ,
A — e e U
/ gwlll — «ﬂr\.-\/./ u.&
(o o .H/myi ,mH.\w
gt ALY
SN A T T
Sy Y A._PJ 4
a.__rn./_..
\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Clutch and Neutral Linkage

Page 26 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assy, Control
2 710-3242 2 Screw w/Patch, Set
3 732-3125 1 Spring, Extension, .477 OD x 1.68 Lg
4  703-2441 2 Arm, Neutral
5 716-0111 1 /P Ring, Snap, .875 Shaft
6  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 Lg
7 736-0176 2 S  Washer, Flat, .25 x .93 x .1 20 Thk
8  750-0918 1 Spacer, Centering
9 712-0324 1 /P Nut, Hex Top Lock, 1/4-20
10  710-0190 1 /P Screw, Hex Cap, 5/16-18 x 4.0 Lg
11 736-0119 1 S  Washer, Lock, 5/16
12 712-3051 1 /P Nut, Hex Top Lock, 1/4-20
13  736-0463 1 S  Washer, Flat, .25 x .62 x .052 Thk
14  703-2439 1 Bracket, 6-Speed Neutral
15 718-3015 1 Arm, Clutch/Brake
16 711-3384 1 Ferrule
17  712-0423 1 Nut, Hex Center Lock 5/16-24 (Used on serial
no. 272,501 & above)
712-3009 1 S  Nut, Hex Center Lock 5/16-18 (Used on serial
no. 272,500 & below)
18 747-3224 1 Rod, Shift Interlock
19 714-0104 1 S Pin, Internal Cotter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

©
N~
r.m o,
N // m% h (S Ammm ,
> \ /5
g A
o \:/ _,,mmv// i Amw\i |||||||| ;@\V
,,,,,,,,,,,, D\ (/
) \ —,
\\\ \ = / _\Du W
\\\ \ \ “VWL\
llllllll o7
AMJJ \\ &mmﬂﬂﬂﬂv \‘WPII VHW gn
/i S— ,---.../Nmmvf ) uauY_uv m
=) % (y u} > F Q
W“mumuﬂ MM .&mm V\....{ r N \A N, C
n\ﬁ\- v mv n,.wr 9 llnn\ MW -
\ ,..Umwmu L 2 0 )
(& N P P +
//D.Mz% Ww \\ ( - * &mmwmﬂ AN \w\ w
Ny L @ S
D). (@ ©) @
ﬁrH“\ A mMIM\H N - \l, q
N ) By &y S
OB A s 7N o € N =
N s )] V\ ‘_ nnmn e S N/
_f i._\v‘ IIJW-A‘ Fr.\ \_.m h A Y\W\\J v‘\ O
= AN - ] T
O © @ . =
7 o % -
J R \\kwmvv @) >
i O @ &
o ﬁu v - / \r \ []
< = () — m%m,ww
Q A 9_\ \ Y X ) m\hm. — \W\.
> e’ ,/ ,&.x%%mafv \_‘Pw\u“uv P al \\ \\
1__ // \_m/ hh %»wm m/w l.\ “l(} \\ \
S :\c,v \ \ (%% é Amm\ ey
> - " mrwgwnmﬂ — \ \ \ \ P A\mm.uv /
S 5\ v \ \ Ry =Y.
S VA _\ g - \ \ N S g2
< 2> ™ \1w A H.H.Vx\f \ ) B .mm&mnu |||||||| LAy !
52 @— SR ,, V=G
g : Ofa—6 \ ~5
oaQ —~ ---..\./“‘,v lw A\:,v \ ﬁ
S 3 (@) A e W \ (D)
S < ~ \ N
= ) / N
o
oo . \
S 5 { /__:u_ -
N O

(0)

S—



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Page 28 of 76

Clutch Assembly
Ref#  Part Number Qty S/P/F  Description
1 619-3011 1 Housing, Rear Clutch
2 736-0463 4 S Washer, Flat, .25 x .62 x .052 Thk
3  710-0606 2 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
4  721-3048 1 O-Ring, 1.88 x .103
5 718-3017 1 Plate, Clutch Shim
6  710-3282 3 Screw, Hex TT-Tap, 1/4-20 x .62 Lg
7 710-0788 4 /P Screw, Hex Wash TT-Tap, 1/4-20x 1.0 Lg
8  715-3038 2 Pin, Slotted Spring, 7/16 x 1.0 Lg
9  741-3057 4 S Bearing
10 736-3126 AR S  Washer, Flat, 1.25 x 1.8 x .005 Thk
11 736-3127 AR S  Washer, Flat, 1.25 x 1.8 x .010 Thk
12 736-3104 AR S  Washer, Flat, 1.25 x 1.8 x .015 Thk
13  736-3105 AR S  Washer, Flat, 1.25 x 1.8 x .020 Thk
14 736-3106 AR S Washer, Flat, 1.25 x 1.8 x .025 Thk
15  736-3107 AR S  Washer, Flat, 1.25 x 1.8 x .062 Thk
16  750-3079 1 Spacer, Clutch Input
17  741-3040 4 S  Bearing, Angular Contact
18 717-3355 1 Gear, 18T Spur
19 718-3004 8 S Plate, Clutch
20 703-2133 8 S Disc, Friction
21  736-3107 2 S  Washer, Flat, 1.25 x 1.8 x .062 Thk
22  618-3020 2 S  Carrier Assy, Clutch
23 711-3323 1 Shaft, Input
24  736-0287 2 S  Washer, Flat, .793 x 1.24 x .060 Thk
25  718-3003 2 Fulcrum, Clutch
26 712-3051 2 /P Nut, Hex Top Lock, 1/4-20
27  721-3035 1 S  Seal, Input
28  721-3033 2 O-Ring, 1/2 x 5/8
29  711-3325 1 Shaft, Clutch Actuator
30 619-3009 1 Housing, Front Clutch
31 717-3363 1 Gear, 36T
32  750-3077 1 Spacer, .9151D x 1.25 OD x .148 Lg
33 711-3324 1 Shaft, Output
34 736-0443 1 Washer, Flat, .812 x 1.12 x .108 Thk
35 738-3096 1 Shaft, Reverse Idler Gear
36 736-3102 1 Washer, Flat, .50 x .86 x .030 Thk
37 618-3057 1 S  Gear Assy, 16T Reverse Ildler
38 736-0344 2 S  Washer, Flat, .385 x 1.0 x .030 Thk

WWW.mymowerparts.com



Page 29 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Crankshaft

/
l!\
ﬂw.y. L
TII.. Py
Aﬁrll IA\\I/
— _./,v
fnl\

\
/

A

Ylfl\ Y

N .

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 30 of 76
Crankshaft
Ref#  Part Number Qty S/P/F  Description
1 ME-104-1832-04 1 S  Crankshaft Assy (Used on engines w/factory
code 11187) Includes Ref No. 2, 3,4 &5
ME-104-1832-07 1 Crankshaft Assy (Used on engines w/factory
code 11317) Includes Ref No. 2, 3,4 &5

2 ME-104-1718 1 Plug, Expansion

3  ME-515-0293 1 Key, Crankshaft Gear

4  ME-104-1856 1 Gear, Crankshaft

5 ME-104-1855 1 Gear, Balancer

6 ME-104-1721-01 AR Shim, Crankshaft 0.2 mm
ME-104-1721-02 AR Shim, Crankshatft
ME-104-1721-03 AR Shim, Crankshaft 0.4 mm
ME-104-1721-05 AR Shim, Crankshaft 0.5 mm
ME-104-1721-07 AR Shim, Crankshaft 0.7 mm
ME-104-1721-08 AR Shim, Crankshaft 0.8 mm

7 ME-104-1816-04 1 Shaft Assy, Balancer (Includes gear)

8 ME-104-1816-03 1 Shaft Assy, Balancer (Includes gear)

9 ME-104-1809-01 AR Shim, Shaft, Balancer 0.5 mm
ME-104-1809-02 AR Shim, Shaft, Balancer 0.6 mm
ME-104-1809-03 AR Shim, Shaft, Balancer 0.7 mm
ME-104-1809-04 AR Shim, Shaft, Balancer 0.8 mm
ME-104-1809-05 AR Shim, Shaft, Balancer 0.9 mm
ME-104-1809-06 AR Shim, Shaft, Balancer 1.0 mm
ME-104-1809-07 AR Shim, Shaft, Balancer 1.2 mm

10 ME-526-0421 1 Washer, Spacer
11  ME-104-1903 1 Spacer

WWW.mymowerparts.com



Page 31 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Cylinder Block

o ———..
\ l.\ﬁ .

"\

S :

e f
\ (@)
/Y\VA//_r ~ \\./ 7
I | \
} // m \ \ m
; / Aﬁn“‘..hr \m N
- N\ / /rum \N Axmd
Wy, \ /”W/M.Hk \ -
/N HNK N \ ,...--_Anu,m
5 ) «
) w/mm " /ﬂv_”/ / m.u \
MANTNNRN /N
NN\ \ (%)
,J / y/, 5 e >N \
/o ,,l Ny =NV .
/AN ,,/, QA \ & ( wm.”,: VAN D)
AANIN\\Y ,,,,/,, N NRYAY N
§ ,,ﬂ, n ”- .ﬁ-A xm ““.,wnm//, N
m YA m T «A . /,, /
/ QRS w e\
P s 7 p V F V. — /I N\ ,‘l lu /
(nX / SR\ TN - .‘ 7 f” /
PRRTLY 2N 7\
N /V / s’ .# M \“\ ) mww ey IU—ﬁNIVI == ruumﬂuuull\\\ \\n..\ \ hv \ n_ V w.
NN S R
/N N R T S/ e < A _mmz\
AM‘M \N \ //.\\\-\\. ﬂ.Wﬂ \ IIIII “- lll."ll\. “|A —’ .-, V A
N \ "/ \‘“ ¥ N_ﬁ!-w NN\ //
“ /1 s \ L7/ / \
AN \\\A / // \“““N“xnmtn.\ / //ﬂ/r: ..f Ir, 1, , 7 A 0 \ NW/
VA=W VS AV/AAN
\mmr.ik\ Wm \ \“ / ) \_\ A“muw\\ \V‘.uw.!‘ /.“\ ....\ / / /
AN — / AT IR /[ / ~—
\A,.nmm‘ \Aﬁw/ a__unwwm- = \ A /,_"mmmmmwv / \ o~ ~- _S u
/ ,nnA/ \“ /nwﬂ._nl\ik \\ \Ji -~ \\ g
‘n/ \ w..il:\\ (@) / A\ . /A AU
~ Y = N (¢
() WFU_A\ N ,mzw / \ N A, h
O JM@N,,,...\“ 24 N
Amwwl\ /// :Mm_ /,””U. HYV — AIMIWIMv,v \|Illl,. v /,/
N .. P — A \mm \
e o B
@) m”mmm.mC. Y (& ,.m.mwwVV /
)\ o=
. Yoo S /
Jxlllll| \\ \ e \Illl \\

\ ‘ mnmnm /,,
e ,A Q D)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Cylinder Block

Page 32 of 76

Ref#  Part Number Qty S/P/F  Description
1 ME-E140H/11187A 1 S Engine, Complete (Replaced by engine
ME-E140H/11317A)
2 ME-110-3615 2 Pin, Hollow Dowel
3  ME-191-2107 1 Starter (See Starter Components)
4  ME-853-0016 1 Washer, Lock, ET
5 ME-526-0115 1 Washer, Flat
6 ME-860-2008 1 S Nut, Hex
7 ME-510-0162 1 Bearing, Camshatft
8 ME-509-0258 1 Seal, Crankshatft Oil
9 ME-510-0160 1 Bearing, Crankshaft
10 ME-510-0163 2 Bearing, Balancer Shaft
11  ME-775-0074 2 Pin, Alignment
12 ME-502-0153 1 Plug, Oil Drain
13 ME-823-0003-07 2 Screw, Pan Head M6 x 1 x 30 mm
14  ME-166-0832 1 Coil, Ignition
15 ME-166-0837 2 Spacer, Ignition Coil, M6 x 30 mm
16 ME-718-1040 2 Screw, Hex Head Cap, M8 x 1 x 40 mm
17  751-3132 1 Pipe, Oil Drain
18  751-3129 1 S Cap, Oil Drain

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 76

,\\ﬁn/

-

-
-~

N

N/ \),\, .\\\\)m,m \_
) N A
2 _/// 1/ _ \,\,,/n“/ )mﬂmm_v\ L8 ‘\WV.,M y \&m, ﬁVJ
s viv' S v\ W T —— -yn----...--{m---v ,.[v Iy 2\
“ \A ”,A \1 Vb, MI ) // Lma//ﬂm m.‘“) -L. m .mvpr Il Y \“ .|/,w mu‘
/ AN .nm n "/ N v\mw VS Jr w ,” "ty ---Amu( B
7/ ”””””,, A\ ymv \\ Murea - 81 ~ _ R \
/III = _ vII lOr\\/M /“r_in J-\ “ v \ \ I / \_ s Nw
\ \ / \) I ) ‘me S ‘.. “ \ \\ \ I V”,i“\)_o. Lh. v
\\\ v; w o }// \l, VW QM“\A A \\ % Iﬁu\l\\ ot ‘\
\§ VY= A
-,.;,,”””WV\ \ SAN A / J T =N w,“, oF ““w e %
INM/ .i,‘ﬁ u v e _: / ‘.,/r\e“ \ZA‘ P \VA Vs “ \T s ,:
% Mﬂ \ w %) /ﬁm,xv\‘. , /L\% © ﬁuumumv!i\
Ny Ir\ \ /m L ) 4 \
& ) /
o O R®
S v d,%m \&)
m @) ) & -...-y@@--.. ) )-
z @
P35 N ™ \AA DNy - o
I %) | 6 --T ........ I
N o
-3 K Nn, ﬁm.. "
NS . %: U o
NG O a0
N D-——4, o I
(&) %) .

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Cylinder Head

Page 34 of 76

Ref#  Part Number Qty S/P/F  Description
1 ME-110-3828 1 S  Head Assy, Cylinder Includes Ref No. 2 & 4
thru 17
2 ME-110-3710 1 S Head, Cylinder Includes Ref No. 6 thru 10
3 ME-110-3591 1 Gasket, Cylinder Head
4  ME-110-3578 1 Valve, Intake (Marked IN)
5 ME-110-3579 1 Valve, Exhaust (Marked EX)
6 1 Seat, Intake Valve (Not for resale)
7 1 Seat, Exhaust Valve (Not for resale)
8 ME-110-3693 1 Guide, Intake Valve
9 ME-110-3694 1 Guide, Exhaust Valve
10 ME-110-3580 2 Ring, Valve Guide
11  ME-110-3587 2 Washer, Valve Spring
12 ME-110-3586 1 S  Seal, Intake Valve Stem
13 ME-110-3822 2 Spring, Valve
14  ME-110-3825 1 Retainer, Intake Valve Spring
15 ME-110-3826 1 Retainer, Exhaust Valve Spring
16 ME-110-3827 2 Lock, Intake Valve
17  ME-110-2752 2 S  Lock, Exhaust Valve
18 ME-800-3026 7 Screw, Hex Flange M6 x 1 x 25 mm
19 ME-110-3863-01 1 Cover, Valve
20 ME-110-3595 1 Bolt, Cylinder Head M10 x 1.5 x 125 mm
21  ME-518-0566 2 Clip, Retainer
22 ME-115-0473 2 Washer, Rocker Arm
23  ME-115-0424 2 Rod,Push
24  ME-115-0423 2 Tappet
25 ME-115-0426 2 Arm Assy, Rocker Includes Ref No. 26 & 27
26 ME-115-0428 2 S Nut, Lash Adjusting
27  ME-115-0427 2 Screw, Lash Adjusting
28 ME-115-0429 1 Shaft, Rocker Arm
29 ME-516-2004 1 Pin, Dowel
30 ME-110-3615 1 Pin, Hollow Dowel
31 ME-123-2030 1 Connector, Breather Tube
32 ME-110-3594 2 Bolt, Cylinder Head M10 x 1.5 x 86 mm
33 ME-110-3596 1 Bolt, Cylinder Head M8 x 1.25 x 50 mm
34 ME-740-1008 1 Washer, Flat, M10
35 ME-123-2014 1 Breather
36 ME-110-3593 2 Bolt, Cylinder Head M10 x 1.5 x 66 mm
37 1 Gasket, Valve Cover (Included in Gasket Set)
38  759-3340 1 Plug, Spark
39 ME-155-2378 1 Gasket, Exhaust
ME-102-1441 1 /P Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 76

ﬁ v/// A wiw:jwm\uxwy o

@8] \ \ / ;\m y &K MI A o

et / / m M \
e\ i m » Vyvrfwy

="

e ﬁ,/ ¥ ar——\a..

\memm_ A

::rl,.wla ,/:.\ ﬁ_r,A @, Rmmw_\

~ . - %
N A
7N NN .
{ —~ v_ (o \V \x V_..mw
S ~ AII\\

)

———

Yui
W\ ,« \ \
P ,

To} Am g /
S /
M, N y \\ i wr e
N V \A U W\ g —
® m v\ u{\m
i meﬁ T ixri!i\L o A_,V mV/ mwwmmm\m mmr
Q \ V l\l llw\\ Q
%1 . , \ NN‘N M / \\ A\ Aﬂlv
™ KT Y/JR\ e
iy Amm/ S \ s
m T WUW @
0 Y W
S
O
o
=
o
<
—
AN

Drive Line

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 36 of 76
Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0179 1 Shaft Assy, Drive, 29.06 Lg
759-3764 2 /P Kit, Drive Barrel
2 618-3017 1 Clutch Assy For components see listing of
parts under details of clutch
3 618-3021 1 S  Pinion Assy, Input
4  618-3059 1 Transmission Assy, 6-Speed For components
see listing of parts under details of 6-speed
transmission
5 703-2687 AR Plate, Drive Shaft Spacer
6 710-0190 4 /P Screw, Hex Cap, 5/16-18 x 4.0 Lg GR5
7  710-0601 2 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
8 710-3288 8 Bolt, Hex Patch, 1/4-20 x 1.62 Lg GR5
9  710-3290 5 Screw, Hex Wash Tapp 3/8-16 x 1.25 Lg
10 712-0262 1 /P Nut, Hex Center Lock Jam 3/8-24
11  718-3018 1 Plate, Clutch Output Shim
12 721-0261 1 O-Ring, 2.75 x.103
13 725-0157 1 /P Tie, Self-Clinch Cable
14  726-0205 1 /P Clamp, Hose
15  731-3095 1 S Fan, 10 Blade Cooling
16  736-0105 1 /P Washer, Bell, .380 x .88 x .062 Thk
17  736-0119 4 S  Washer, Lock, 5/16
18  736-3099 1 S  Washer, Spring Wave, 1.96 x 2.44 x .06 Thk
19  737-0296 1 /P Vent
20 737-0299 1 Fitting, Elbow
21  748-3037 4 S  Nut, Fan, 1/4-20
22  748-3050 1 /P Adapter, Clutch
23 1 Line, Fuel, 7 in. Lg (Order bulk fuel line part
no. 759-3330 10 ft. Long
759-3330 1 /P Bulk Fuel Line

WWW.mymowerparts.com



Page 37 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Engine Mounting and Muffler

Amuwa,,
AN ™
m{ \ \\gii
/ \ 7 (@)
/
_\
[/ \
A/ ‘\\ \\ \

Yo

L

© )

N—

(

\Hmﬂmﬂnnf

n, k -
) B

\‘Ml/ Ll

=,

A‘,Q /v i ,/_.\. ,M,ﬂ:_..@nﬂmuxm\ - Cs\v flv
N al .,.,/ -\ M

- '\
AN
J \V//.f ,,/
P T AN
_.nmm“ AN .
. \\\ \.,./ / / :
r . ﬁnmwm) N\ '\ /
< \

LY Al /,

. ,r//ﬁ‘.,a. _\h i ! _
e /4 S T
DA\
AN BRI,
.\\ / /, et
/ /r.V\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Engine Mounting and Muffler

Page 38 of 76

Ref#  Part Number Qty S/P/F  Description

1 710-0539 4 /P Bolt, Engine Mtg, 3/8-24 x 1.75 Lg GR5

2 710-3292 2 /P Screw, Socket Hd Cap, M8-1.25 x 20 mm Lg

3  712-3004A 3 /P Nut, Hex Flange Top Lock, 5/16-18

4  712-3054 4 /P Nut, Hex Lock, 3/8-24

5 736-0105 4 /P Washer, Bell, .380 x .88 x .062 Thk

6  951-3001 1 S  Muffler Assembly (Refer to Service Advisory
SBCC-394 Muffler & Exhaust Pipe)

7 751-3131 1 Tube, Exhaust

8  759-3744 1 S  Arrestor, Spark

9 ME-155-2378 1 Gasket, Exhaust

WWW.mymowerparts.com



Page 39 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Fender and Running Board

—
[

I

- l/ \\, ™
G ™)

N

i:{rtr..,:)
NS
me\v (™)

Ny

e _/ P \, ~| x\\ . ...,1 2 mev - I.ww.. -
e /A/mw ) ,/ > / \, n ; \‘
N \—I ,// A / ! “H”r \\I/ _\
/@\v ~ N L \ /LR .AM., ,,,,A K —~
,,/ A/W\v ,,,,_/Af_llxv / ./(hw\un\\A\mwzv u_),,,uu.//”/ww, v A A/Q\v
! : A=) IR o
RN . v\,ﬁ N\ ,m o) V_ J\\ / \w“..,AWA/,_/ y Y / H A/B\v
\ e \ Y — - nl.in_‘mn \ ,,/// \ o M
AR N\ S
\ , A ,//V h \.\V T g N\ / V\ \ L\ ¢
s \\Wﬂ“\ ”\ “Kmv A./.r.,.,.rH/v.rl...Il / y /
I \ ) \.\a\\ / \“N““\A,f o AE. _/v - /«lruy
‘SN Y IV a0
A (@) ROPS (8 .,,L T
CANTO ALVNEN N e
1\ N \ . Y, A, v\
N T VAN E ()N
N V' A\ YT T F.

—

AN EAN

\ / V.\.\
/\mx / / e Sr, T A...v

Y\

7 \ e\ v N NN
i =N/ /PP S SN
78— - /& / \/oe N
N \ o~ W
_ NN W_z / \\ \m\ \\ (n) A% \_/ S
/\ \ A\,_, v \\ \“\ /, r._.\ A\ / AMAL AN
® 5 .,“.T_V Y ..,, 74 2N
~ \ ‘\ \\\K.:/i-:/,,..,, / v. \
7 \_ A \“A AS_V . ——
o, el \ \ ,,,. S
ASUV \%J L/ \ \ ___‘ \“\Ax 1.,.%\\_‘
TN TB ) \\ “ \“\ \
~ . A\ \.v,.v,
74 “‘ Y
N/“_n““m\\ H//./.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Fender and Running Board

Page 40 of 76

Ref#  Part Number Qty S/P/F  Description
1 631-3000 1 Cover, 6-Speed Shifter
2  631-3002 1 Cover, Implement Lift
3 703-2278 1 Fender
4  703-2628B 2 Plate, Fender Reinforcement
5 710-0258 6 S  Screw, Hex Cap, 1/4-20 x .62 Lg
6 710-0606 6 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
7 710-1268 4 /P Screw, Hex Tapp, #10 x .38 Lg
8  712-3027 12 S  Nut, Hex Flange Lock, 1/4-20
9 722-3023 6 Insolater, .50 OD x .88 Lg
10 723-3042 1 /P Bushing, Snap, 7/8 ID
11  735-3046 1 S Pad, RH Foot
12 735-3047 1 Pad, LH Foot
13 736-3090 6 /P Washer, Flat, .255 x .720 x .060 Thk
14  750-0760 2 Spacer, .511 1D x .70 OD x .38 Lg
15  759-3738 1 /P Running Board w/Graphic
777-2101 1 S  Graphic, Warning
16 777-1915 1 S  Graphic, Rear Fender

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 76

2140 Tractor S/N 239,001 - 326,005

Frame and Drawbar

P
{1
N/

e\ \ &
ﬁl/‘mnnwwv . n_/, \\ \w/ Afmlv

; \n

R@.nvlrlflllln
h LA
P @,V, : ,ym“mm

v 2 W,HMMH!-H 1
muw vy me Nw _: (™ /%“ \., =
/

To =

PN Vzﬁ ol WMMHH//E
\ﬂm / H S
\ 8 _ Z/
% AN \
g A L
/ﬂ/f /,Rw
AR )
A_ \ // e
/ / / / o
Gy \x X
A7 /i // X
/ d m\ H m >N
ﬁ\_m/v O \\ ,
NV ~ n\.leuuD Am
e g \\\\ *\ M/ N
= D/ \e— {0
550 O N
N, \ v \hnulT‘mT“ﬁY AAV - Aﬂl . S v \\\\
\ \\ \ HHHHH,/./// [y A ‘-\\\\\ x
S N
I % = N . RN = e ).
9O% N )
7 / M pd
_Aﬂ// /e g
D)
[ A\ 9
.S_\. e JNI!.&.M\\._\\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Frame and Drawbar

Page 42 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0104A 1 Frame
2 603-0132 1 S Rod, Quick Attach
3  703-2257 1 Drawbar
4  703-2577 1 S  Bumper
5 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
6 710-0606 6 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
7  710-0623 2 /P Screw, Hex Wash Tapp 3/8-16 x .75 Lg
8 710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0 Lg
9 712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16
10 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
11 722-3023 6 Insolater, .50 OD x .88 Lg
12 732-3002 1 S  Spring, Latch
13 736-3090 6 /P Washer, Flat, .255 x .720 x .060 Thk
14  738-0255 2 S  Bolt, Shoulder
15  750-0760 2 Spacer, .511 1D x .70 OD x .38 Lg
16 750-3114 1 S Spacer, Idler, .407 ID x .62 OD x 4.38 Lg
17  756-3045 2 S  Pulley, Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 76

2140 Tractor S/N 239,001 - 326,005

Front Axle and Connections

(&)

Ny

J

/

A/_,
// A\ mn_.,v
(n) ,“m\

TN An\@M/U ./_\ ,/. !,,m.,.f
— C,m ) /_ﬁ\ ,f.,,m._ﬁ .,/ a\
T Lo N

///// \ \ ” )
S ™~ \gt W
,,ﬂ””‘__ﬂ_ A ‘mem
~ NS
III,D.‘,“. Nﬂu KJMHU.TQ.\\
AA, \huuwm.
o A\m@_/v ,N — 0, .
DY fge
_m\\ AA{&W“_M Lol
i)y A )
& f L
3 ,, [
4 > / H\na_/v
N
y N

- /ww ,m «

\\h

% \ e

A\\Aw/' 5

o~

' Dvx,.\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Front Axle and Connections

Page 44 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assy, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 Lg GR8
3 710-0116 2 S  Screw, Hex Cap, 5/16-18 x 2.0 Lg GR2
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-3001 4 S  Nut, Hex Jam, 3/8-24 GR5
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk Hdn
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23 Lg
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N
Y— \..___l._.....j
5 )
o y
M Mgt \ - .J .
! ....1
w o '
’
B ,. ‘ M___
_u
_, ...,__..;...,
- III.J
vr.._-ll ._mwr . ”~ ...r_.___.
™ L ()

_.....- .
._n

x?.;..

.,
il ll_...nl
___...

\ .,”, __

.___ __,n._ __n.___

WWW.mymowerparts.com

2140 Tractor S/N 239,001 - 326,005

© 7N N
2 (D )
= e’ e/
£
o
LL



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Page 46 of 76

Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3103 2 S Tire, Cub Tread, 15x6 x 6
1 634-3015 2 S Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 Lg GR5
3 731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110 Thk
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06 Thk
7  737-0280 2 S  Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 76

2140 Tractor S/N 239,001 - 326,005

Fuel Pump

(S \

I’

//,,//// ”/

, -...
\ Ny T

rr

,, /
w n"unuuunuuu“ ‘_ uumm{mu_} ...... -

u‘“\m au

P
\J/
,,

)

'Jﬂ

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 48 of 76

Fuel Pump

Ref #

Part Number

Qty S/P/F  Description

OO WNPE

ME-149-2356
ME-503-0731
ME-503-1906
ME-149-2387
ME-503-1593
ME-503-1907

Filter, Fuel

Clamp, Hose

Hose, Inlet Fuel 1/4 x 230 mm
Pump, Fuel

Hose, Pulse Line Fuel 1/4 x 166 mm
Hose, Outlet Fuel 1/4 x 54 mm

RPRRPRRAR
0p)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

-

L) (0C
Ll
2 L
© =
w _ﬁ”J_ A
1) — _,Er!
(@]
@
o

\._._.)Jf/

7o) e A

m., ,..,r.......-!....l!........llw_/ /f”"""”:.

< - % .,A

™ /,”ﬂ

2 A\

S e = 2AN

= Y

Q /,.,””,

0 W
S \ \
g \)
et Ul
£

O —

4 e iy,

— _Im \\ ]...

« A, )

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 50 of 76
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4 1 Line, Fuel, 60 in. Lg (Order bulk fuel line part
no. 759-3330 10 ftIg
5 751-3112 1 S  Tank,Fuel
6 751-3124 1 S Cap, Fuel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 76

2140 Tractor S/N 239,001 - 326,005

Gearcase

.\Gw

) S
= A,,, /k wlvw_u....\
IVl:”uuu
/S
,/ o
\) ‘A \ Y Y
OX i mﬁ,",, u..“,\
// \\ -_nn\ //I mm-.u
Sy~ W /
£ u/ /”/A Ah\_.T/
/A/ @ ..... > m
©, ' %,Tl“ . S
\)/ \ ”.l./// ~ A C
. / // // /I / v \ S
™ & N\ NP\ W28 =
RV AR\ -2\

NS ” s
& N Vﬁ.\\\ 7 7\ o
S / / // J lmu..”/

/N L \mu I\ X /4/ N Nu
A\&M, Amiv\ \‘,A .wA £ \ \\... ¢ W‘ //”mmrugﬁl /
Y /- V.A \...u..k.:\..“\ W .\.umwwumumv W

.m/AHu“‘v \\ \\ﬂ A\ ‘“”Hllllllm \“A A \'./ N.\S/ O

E A ) / \ Am“HHMMHHNN v\ M \ .1&

,1 A . / / \ \./ m..u, // m / m‘vruulk //, / / m
J “.‘ / / Vr( :\ A <N\ \ \\ \\ \ ‘ >

/ /:llm/ //.i_// v \\__ /o
~ h \ / nmm,/, \VH A\ \\“ ./-M\v e ”A\ m
N a., \ \ ,,-v, Vo N/ .
@AW N £ W

2
{ o w

\ (o < e
€ § o =
(©) /5 V4

~- \A\ A 7
{ ku\\v h —
e, y L \ AN
_..,,\v » / .V \A /" s
: & N




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 52 of 76
Gearcase
Ref#  Part Number Qty S/P/F  Description
1 ME-103-0820 1 S  Gearcase
2  ME-815-0829-03 1 Screw, Hex Head Flanged, Thread Forming,
M8 x 1.25 x 70 mm
3  ME-815-0829-01 1 Screw, Hex Head Flanged, Thread Forming,
M8 x 1.25 x 35 mm
4 ME-120-1313 1 Pump Assy, Oil
5 ME-509-0253 1 O-Ring
6 ME-120-1299-02 1 Cover, Oil Pump M6 x 1 x 14 mm
7  ME-823-0003-05 3 Screw, Pan Head Torx Drive
8 ME-502-0313 1 Elbow, Hose, 90°.
9 ME-815-0829-02 7 Screw, Hex Head Flanged, Thread Forming,

M8 x 1.25 x 50 mm

10 ME-122-0475 1 Adapter, Oil Filter
11 ME-122-0737-02 1 Filter, Oil
12 ME-309-0640 1 Switch, Oil Pressure
13 ME-775-0069 1 Shaft, Governor
14 ME-526-2078 1 Washer, Flat, 6.2 mm ID x 18 mm OD x 1 mm
Thk
15 ME-150-2272 1 Gear, Governor includes & weights
16 ME-150-2547 1 Retainer, Governor Gear
17 ME-150-2530 1 S Sleeve, Governor
18 ME-510-0160 1 Bearing, Crankshatft
19 ME-509-0258 1 Seal, Crankshatft Oil
20 1 Gasket, Gearcase (Included in Gasket Set)
21  ME-518-0560 1 Ring, Retaining
22  ME-120-0140 1 /P Spring, Relief Valve
23 ME-510-0043 1 Ball, Steel, 5/16 OD
24 ME-823-0003-02 2 Screw, Torx Drive Pan Head, M6 x 1 x 14 mm
25 ME-120-1295 1 Tube, Oil Pickup
26 ME-120-1298 1 Screen, Oil Pickup
ME-102-1441 1 /P Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 76

2140 Tractor S/N 239,001 - 326,005

Governor

(=

A\ e
O3\ &7
NN
§
Q \“\../ V
Aru.\ “ \\.il, \\
AWAN //
N/
- \ /,’ NM\
@ f— Wi
{ .:s € s \
] M w ,”"I \\““““nwuV
S / =
N\ / /
II(I‘“\““‘ \ ,

@O @ awggv ﬁ“w_ @v
A < e =N — IL\A ”.f
AN S

P - /
—~ ™) o) DO R . A
(> N — . A/A.r.w \__T y -._ MW\ An @- A..U Y - Amﬂ, ) \
// ‘\ﬂ/ /r lllll ) \ /”” l ,l ~ __
SO N L\ @
) e n\ AA@T ) > \“_ (@) // \
0 xmw LY NG _.ﬂmg‘ \W_ @
. \\ ! IIIII..,II ] \V—..llll‘lu.mmw“‘ /, , .A“A \\nnmmuv HHu -
Aﬁm_v A N ~~ \\ mmwuv ,/ /vv\\\\ = LT
hd (n) «----.w.. _Bw\ \““.“_/ // )
- s/ /=
— // =
/ // -
\\ \
X,
YRR
, /
T ~0

LY

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Page 54 of 76

Governor
Ref#  Part Number Qty S/P/F  Description
1 ME-150-2534-02 1 Lever, Governor
2 ME-152-0343 2 Clip, Link
3 ME-150-2542 1 Spring, Governor
4  ME-152-0332 1 Link, Throttle
5 ME-518-0576 2 Circlip
6 ME-152-0346-03 1 Lever, Control
7  ME-851-0042 2 Washer, Wave Spring, M5
8 ME-145-0697 2 Pivot, Lever
9 ME-153-0663-03 1 Lever, Choke
10 ME-815-0793-07 1 Screw, Hex Flange M5 x 0.8 x 30 mm
11 ME-815-0793-02 1 Screw, Hex Flange M5 x 0.8 x 10 mm
12 ME-152-0345-03 1 Bracket, Throttle Stop
13 ME-815-0793-04 1 Screw, Hex Flange M5 x 0.8 x 16 mm
14  ME-152-0344-03 1 Bracket, Throttle Lever
15 ME-153-0633-01 1 Clamp, Cable
16 ME-815-0359 1 Screw, Hex Washer Head, Thread Forming,
#10-32x 7/8
17  ME-150-2529 1 Shaft, Governor Lever
18 ME-518-0576 2 Clip, Retainer
19 ME-509-0255 1 Seal, Governor Shaft Lever
20 ME-740-1006 1 /P Washer, Flat, M8
21  ME-870-0506 1 Nut, Nylon Lock, M6 x 1

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

(o] et
;_H ) ,ﬁ/ '
o /_r\\
Tp}
it mn.,..m ..a
(] Y”.lmmumIMMMMNI .
(@) o7 s Py W\ )
g 4
\\\ 4 4 . .
N \ \ o \ . - N
/AN
\ \N \ “\ - .

~
Y
|
/
e
Id
N

, \“m,/ﬁ ;
\ y ,
\ A/?_ J v . wnnn .
N

/ . L
s T ”_,,‘ﬂc

\ ~a, N S ~ s
RS A ORI
\ o, g PR Y RN
(% V, un
s, ;ﬁl /m.z._\ -
F T N
V ,m T v (™

Y

P, A/‘u\

WWW.mymowerparts.com

-
) N
Swe” (1)
) 7 .‘v wuer—‘ ‘
Z, > N W
s e, N
&\\ . I‘.!n....iA ———— ;
’ A A N
p HW“\.II.’I VWMIV nww —— /
2 D Y TR 2N &
My ~ \\,an! -~ .ﬁ,i AN A/H\v ™ S
N \\\ \\\ QA A3 \\%l ‘ vf/// uﬁ/ _ Iﬂl“HHHHHuUKl -]
NCIRY) Ay, A“/Uu_xq ,u A\ag v =
1__ n_n.v L/ - |_ p 1//.”.\.\
o @ N () (R)
oo n N N
9 e Mo’
N
29 \
2= A\_b_/v W\ "\
m e NT // \> 3 LNy
ol ) | /W g avw,w. ,
g2 NN\
= ~ F!ll.....fl /ﬂ/ A’A“\.I\
oo N I\ N\
= (@) N\
— = N’ /”,Vl
~NO yﬁ nv.”\.L




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Grille, Hood and Side Panels

Page 56 of 76

Ref#  Part Number Qty S/P/F  Description

1 603-0211 1 Bracket, Grille LH

2 603-0212 1 S  Bracket, Grille RH

3 603-0262 1 S  Bracket, Upper Hood

4  703-2396 1 S Panel, RH Side

5 703-2397 1 S Panel, LH Side

6 703-2398 1 S Grille

7  703-2465 2 /P Link, Short Hood

8 703-2466 2 S  Link, Long Hood

9  703-2495 1 S  Screen, LH Panel
10 703-2496 1 S  Screen, RH Panel
11  703-2612 1 Guide, Hood
12 710-0351 8 /P Screw, Truss Mach Tapp, #10 x .50 Lg
13  710-0559 6 Screw, Hex Wash Tapp, 1/4 x .50 Lg
14 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16 723-3059 1 /P Seal, Heat Baffle
17 726-0139 2 /P Nut, U-Type Speed, #10
18  726-3047 6 S  Retainer, Push Nut
19 731-3138 1 S Lens, Cub Cadet
20 731-3150 1 S  Reflector, Headlight
21  732-0334 4 S  Spring, Compression, .50 OD x .50 Lg
22  732-3116 1 Spring, Hood Latch
23  732-3121 2 Spring, Extension, .50 OD x 2.25 Lg
24 736-0175 8 S Washer, Spring, .265 x .562 x .025 Thk
25  736-0400 2 S  Washer, Flat, .218 x .62 x .063 Thk
26 738-3141 2 S  Bolt, Shoulder, .31 Dia x .75 Lg
27  748-3055 4 S  Bushing, Tapered
28  759-3747 1 S  Hood, Series 2000
29  777-1702 1 Graphic, Hood RH

777-1701 1 Graphic, Hood LH (Not shown)

30 777-1706 2 Graphic, AGS 2140
31 T77-2276A 2 S Strip, Protective
32 777-2283 1 S  Graphic, Warning Hot
33  779-3536 2 S  Script w/Studs, Cub Cadet

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 76

/ \Wﬂ le,
7 X \
|

Mm .._/,/ \

\
A
i SN SN AN RN
o A S e\ BN A
, \ "yt N

S Oy, A D
© J =S |
~ - &
o 7 oy Ny W

_ V .mm w N\
— ! A
8 N P e

- _ I
hn.w o Aulvaw
& ..,.ﬁ
e /
9 uHH. N

= AN
m L //1,11 "\,

C m 1/4// .,

S o ,
- £ A
oY &
52
S E

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Implement Lift Handle

Page 58 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0057A 1 S  Handle Assy, Lift
2  603-0059 1 S  Shaft Assy, Lift
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75 Lg
7  710-0599 1 /P Screw, Hex Wash Tapp 1/4 x .50 Lg
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 Lg GR5
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 Lg GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex Center Lock, Jam
14  712-0431 2 S Nut, Hex Flanged Lock, 3/8 - 16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock, 5/16-18
16  715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06 Thk
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg

WWW.mymowerparts.com



Page 59 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Implement Lift Hanger

7
e
/ .
- \\ /
A4 S/ ,_H,/V
T /SN
N OB e ,nmvw\u
) . w%my,
m T
Nuv .
A <A
ya An,ﬂy K o/Vx ) . ok o~
P /o \‘ o} C/v

=3 G 9
@

——y O §

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005
Implement Lift Hanger

Page 60 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, LH Hanger
2 703-2233 2 Link, Lift
3 703-2234 1 Bracket, RH Hanger
4  703-2456 2 Bracket, Lift
5 710-0260 4 S Bolt, Carriage, 5/16-18 x .62 Lg
6 711-3319 1 S  Ferrule, Adjustment
7  712-0431 5 S  Nut, Hex Flanged Lock, 3/8-16
8 712-3004A 4 /P Nut, Hex Flange Top Lock 5/16-18
9 712-3048 1 S Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Top Nylon Lock 1/2-13
11  714-0145 1 S  Pin, Internal Cotter, .092 Dia x 1.63 Lg
12 736-3125 3 /P Washer, Flat, .50 x 1.5 x .15 Thk
13  738-0507B 3 S  Bolt, Shoulder
14  738-0430 2 Bolt, Shoulder

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 76

2140 Tractor S/N 239,001 - 326,005

Piston

‘

(

o

)

L

.|...n... -

.Il‘l l

/

D)

et

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 62 of 76
Piston
Ref#  Part Number Qty S/P/F  Description
1 ME-113-0330 1 Ring Set, Piston, Std
ME-113-0330-01 1 Ring Set, Piston .25 OS
ME-113-0330-02 1 Ring Set, Piston .50 OS
2 ME-112-0276 1 /P Piston, Std (Includes Ref No. 1, 3 & 4)
ME-112-0276-01 1 Piston, .25 OS
ME-112-0276-02 1 Piston, .50 OS
3 ME-112-0244 1 Pin, Piston
4  ME-112-0245 2 Ring, Retaining
5 ME-114-0357 1 /P Rod, Connecting, Std (Includes Ref No. 7)
ME-114-0357-01 1 S Rod, Connecting .25 OS
ME-114-0357-02 1 Rod, Connecting .50 OS
6 ME-114-0356 2 Washer, Rod Connecting
7  ME-114-0355 2 S Bolt, Rod, Connecting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

TN

O
e (=)
o - y,
3 .
(0] __‘........ "
(@)] -
© * w
o /,../ A_.....r ¢ \\_* \____......._..;
I e =
“ (LD .
dnmw \_.- g
@ e
v .
il -
A
.,._. \;n‘
N o
__.\T___ mpv
€ /
/._v“ uu"_ -
' o - ...lll]l - e’ i
A - (0)
W ey e
___\“‘_\ 4 um,, ~
5 /2 \ / ... .‘u...u“..... ._
= o/ ‘m ) T.
H__ _ -L \\ hh U ‘__ _1.1...._.._.
) .._llmuh * _ L lmu- \‘11 _..___........._\.\.
03 ey e
ol -
S hnuu _._ S By
0 \_.__‘ _@__-n ““
N O __-
o”u .m A._. f
=L i\
o
n O
N LS -_nu __
m m _..\.._.._.__m‘ -
& W
Sc
(@]
m M \..-1 ._..};__
m m Ar —JI.._.— y
N
SE ’

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 64 of 76
PTO Clutch - Engines w/Factory Code 11187

Ref#  Part Number Qty S/P/F  Description
1 710-3029 1 /P Screw, Hex Cap, 7/16-20 x 1.25 Lg GR5
2 711-0640 1 S  Stud, 3/8-16 x 2.68 Lg
3 717-3385 1 S  Clutch Assy, PTO
4  736-0171 1 S  Washer, Lock, 7/16
5 ME-104-1903 1 End Cap, Stop Spacer
6 ME-526-0421 1 Spacer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

(o]
,._m "
— Ty -
2 N N (0)
‘ ——y * .‘ﬂ—ﬁ - ...... \\
(O] | f ...—1__._
w "l lk ffl -..._.\h "
a - L
i r
L_. ._W _____.___\_
/ / #
¢ o
_-un \_._..______ , \_.______
s / /
n -‘\ __\\
\, /
"y

ey
(M)

r_,.,.,_

o
-

_l!_‘\

yp——
s

WWW.mymowerparts.com

PTO Clutch - Engines w/Factory Code 11317

2140 Tractor S/N 239,001 - 326,005



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

PTO Clutch - Engines w/Factory Code 11317

Page 66 of 76

Ref#  Part Number Qty S/P/F  Description
1 710-0757 1 /P Screw, Hex Cap, 7/16-20 x 1.50 Lg GR5
2  711-0640 1 S  Stud, 3/8-16 x 2.68 Lg
3 717-3385 1 S  Clutch Assy, PTO
4  736-0171 1 S  Washer, Lock, 7/16
5 736-3017 1 /P Washer, Flat, .47 x 1.5 x .225 Thk

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 76

2140 Tractor S/N 239,001 - 326,005

Rear Wheel

'SR
™N )
N N’
( (M ]
7N N

1lll._|

2

w_____

Ty

# “1.__....

X

__
|
.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 68 of 76
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3104 2 S  Tire,Cub Tread, 20x 9 x 8
1 634-3005 2 S Rim Assy, Rear
2 712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 69 of 76

2140 Tractor S/N 239,001 - 326,005

Seat and Support

50 €
~ T O
N \m.\, \\V.ﬁl// n,.a..\u w
E/ANRN , Q.
FAN N\ .
N\ © O
N H-
%”w\ ™~ )/ i._w..w/f.i! M
nnnxu ﬁm\“ 4 wd ,...f_-v..m..{f,.uuuud m
\“Nwmm E A M JJ,;. ..\. ‘.,ﬁ g o
,vwmm,@,aﬂn?--Aau..._..mv\“w Y ,,,.,.,,%wm,
= 7 # - / :
\ [ L
: A\m,,u (m / (=)
f / ) ,
VAA/ S \\ ﬁ\ %ﬁ \v
) \H 7N
@ O
=) ~
e, L
®



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Seat and Support

Page 70 of 76

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2  703-2395 1 S  SeatBase
3  703-2477 1 Bracket, LH Seat Pivot
4  710-0451 6 /P Bolt, Carriage, 5/16-1 8 X .75 Lg
5 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 X.75 Lg
6  712-3004A 8 /P Nut, Hex Flange Top Lock 5/16-18 8
7  720-0190 1 S  Knob, Seat Adjuster
8 731-3154 4 Slide, Seat
9  732-3080 2 S  Spring, Compression 1.9 0D X 2.4 Lg
10  732-3098 1 Adjuster, Seat
11  738-0140 2 S  Bolt, Shoulder
12 738-0372 4 S  Spacer, Shoulder
13  757-3003 1 S  Seat, Medium Back
14 777-1713 1 S  Graphic, Seat Back Script
15  777-1716 1 Graphic, Seat Adjuster
16 777-2041 1 S  Graphic, Made in USA

WWW.mymowerparts.com



Page 71 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Starter Components

=|||11\\

||||u|| \
\\ A .. o~

© _A \ ,,,”,
~ \/ / /:.wunwu /””,/
! I..I|| E: .||I /”””
o &ou 5> N
llnnn
__.-,....(.
A nuul.._nk'n\ Anl\
C B) N NN
N ﬁuu\ vv .....mv 'lanuM“
Ly
nwwvl..‘m N
, % T

7
/
4
"\ 7 = T ”,.
., Ay,, e SO ) m“nm@.yér VN
ﬁ,m ,A 7 n\\ 'y ,../.J nﬂyvc_m
> m‘ N\ ,/ 9 v
- ‘v,Y// AN\ \“m““ I/ k‘_IIIJII W /llwe
A umnmv..lv.iu\ ,mvmaj. ﬂ. nlwmm_ \1 \ AV v e W\m‘
. — \ ..J A
_\ \v "z _\,RVV A” Illﬂ’ ,/ II\\ mv ﬂ(\ /
e V'l— /v mm ///
, § X N
N /
mmm”” N \/ \ )
| % / / \ \ -
\\ \ﬂ%mmw VMW // //Yl/ A/MJ\ v
\.\“\\\ ruu!..u- A/.m,\v
V4 I,
\““\ . Mumy \
& NG

o

A,E I

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 72 of 76
Starter Components

Ref#  Part Number Qty S/P/F  Description
ME-191-2107 1 Starter
1 ME-185-2659 1 Frame, Starter
2 ME-185-2661 1 Holder, Brush
3 ME-185-2662 4 Spring, Brush
4  ME-185-2664 1 Insulator
5 ME-185-2965 1 Cover
6 ME-185-2663 1 Bearing, Oilless
7  ME-185-6383 1 Frame Assy, End (Includes Ref No. 5 & 6)
8 ME-185-2660 2 Bolt, Through
9 ME-185-2367 1 Nut
10 ME-185-2669 1 S  Nut
11  ME-185-2381 1 Washer, Spring
12 ME-185-6381 1 Armature, Starter
13  ME-185-2658 1 Switch, Magnetic
14  ME-185-6382 1 Clutch, Sub
15 ME-185-6385 2 Nut, Pinion Stop
16 ME-185-6386 1 Ring, Snap
17 ME-185-2334 2 Nut
18 ME-185-6387 1 Washer, Plate
19 ME-185-2656 1 Lever, Starter Drive
20 ME-185-2706 1 Housing, Starter
21 ME-185-6384 1 Bearing, Oilless

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 73 of 76

S
®

1

/f
"y,
A

ya
\m n

\J/
Al

L/

‘._‘_
E.\

2140 Tractor S/N 239,001 - 326,005

Steering

v/4

A\m/v . N = \
7® O ® S
™ ,A ﬁ -
/. M ﬁ'r N N )
. m ) . @ | T o
a . W N A (\ v A Mﬂ.. v SN TS A\IA ,U N - W
\_r. h ¢ m K T o=, ~ (O AA/._ A gﬁ/ m
o) o mm_ \ FANY H A,,m,_\u — 4 —. @)
(@) @) ¥ / “V ,,,f N m H N\ 5
> T 1\1 N / iﬁ N ,_Yw\ Anv .E_E. J_; m
zwu e —— H.uw\r_ﬁnm \L\_ M.“\mwmm@n, /Aw _.N I.‘-w HHw \\
e N ww‘ .;,,,, ww_ .. w\.vg ™ 2 . .i-mr..rwu j \\
72 v + .\ / t\.u..\\ﬁ. . il \\\._v — i Aq. N! - - —m§
/
A (e} \\_ﬁ/ nuu\il
N A v \\“\ \\
N Mm“\\
L}
)}, m.f ////
\ﬁ\\,\hv ““ u f/H \MW/_
_W\\.q\'”,m,,“u. Ammmvnmmwuv (@)

Ay

/”///,




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005

Page 74 of 76

Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0250 1 /P Segment Assy, 18T - Steering
2 603-0064 1 Arm Assy, Lower Steering
3 603-0236 1 S  Housing Assy, Steering Includes Ref No. 25
(Qty 2), 29 (Qty 1) & 30 (Qty 2)
4  631-0005 1 S  Wheel, Steering
5 710-0258 2 S  Screw, Hex Cap, 1/4-20 x .62 Lg
6 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
7 712-0237 1 S Nut, Hex Center Lock, 5/16-24
8 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5
10 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-0115 1 S Pin, Cotter, 1/8 Diax 1.0 Lg
13  714-3004 1 Pin, Cotter, 3/32 Dia x 1.25 Lg
14 717-3382 1 Pinion, Steering
15  722-3019 1 Gasket, Steering
16 723-0156 4 S Joint, Ball, 3/8-24
17  731-3139 1 Insert, Steering Wheel, Cub Cadet
18 736-0242 1 /P Washer, Bell, .340 x .88 x .06 Thk
19 736-0272 1 S  Washer, Flat, .510 x 1.0 x .06 Thk
20 736-0188 1 /P Washer, Flat, .760 x 1.50 x .030 Thk
21  736-0355 1 /P Washer, Flat, .56 x 1.0 x .040 Thk
22  736-0921 1 S  Washer, Lock, 1/2
23  736-3013 2 S  Washer, Flat, .531 x 1.0 x .027 Thk
24 736-3132 1 Washer, Rubber Flat, .50 x 1.12 x .125 Thk
25  737-3000 2 S  Fitting, Lube, 3/16 Drive Type
26 738-3105 1 Shaft, Steering
27  741-3025 1 Bearing, Flange
28  747-3171 2 Rod, Tie
29  748-0108 1 S  Bearing, Flange, .503 ID
30 748-3007A 2 S  Bearing, Bronze Flange, .75 ID

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

A\_m_,v

Page 75 of 76

e,

™ @<

@

.

WWW.mymowerparts.com

Controls

ission

2140 Tractor S/N 239,001 - 326,005

Transm




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2140 Tractor S/N 239,001 - 326,005 Page 76 of 76
Transmission Controls
Ref#  Part Number Qty S/P/F  Description
1 603-0272 1 Pivot Assy, Sleeve
2  631-0009 1 S  Knob, Shifter
3 703-2368 1 Bracket, Gear Shift
4  710-0449 1 S  Bolt, Carriage, 5/16-18 x 2.25 Lg GR5
5 710-0597 2 /P Screw, Hex Cap, 1/4-20x 1.0 Lg
6  711-3397 1 Ferrule, Adjustment
7 712-0271 2 /P Nut, Hex Sems, 1/4-20
8 712-0346 1 S Nut, Hex Jam Lock, 1/2-20
9 712-3001 1 S Nut, Hex Jam, 3/8-24 GR5
10  712-3004A 1 /P Nut, Hex Flange Top Lock 5/16-18
11  712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
12 712-3027 3 S  Nut, Hex Flange Lock, 1/4-20
13  714-0104 4 S  Pin, Internal Cotter, 5/16 Dia x 1.12 Lg
14  732-3094 1 S  Spring, Compression, .63 ID x 2.0
15 732-3118 1 Spring, Extension, .38 OD x 1.44 Lg
16  736-0185 3 S  Washer, Flat, .406 x .75 x .063 Thk
17  736-0237 1 /P Washer, Flat, .64 x 1.25 x .1 00 Thk
18 736-3022 2 S  Washer, Bell
19 736-3092 1 /P Washer, Flat, .265 x 1.0 x .030 Thk Hdn
20 747-3212 1 Lever, Speed Control
21  747-3215 1 Rod, Gear Shift
22 747-3217 1 Rod, Clutch Adjustment
23  748-3053 1 Bushing, Control Lever
24  750-0684 1 Spacer, .39 ID x .63 0D x 1.25 Lg (Used on

serial no. 272,500 & below)

WWW.mymowerparts.com



